
 
 

  
 

              
              
              
              

   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
    

 
WESTERNPORT WATER 

 
 
 

DHS ANNUAL DRINKING WATER QUALITY 
REPORT 2007/08 

 

October 2008 



Westernport Water 
DHS Annual Drinking Water Quality Report 2007/08  

CV211179-2008-001    i 
Final 

CERTIFICATE OF APPROVAL FOR ISSUE OF DOCUMENTS 
 
Report Title: DHS Annual Drinking Water Quality Report 
2007/08 Document Status: Final 

Document No: CV211179-2008-001 Date of Issue:  October 2008  

Project Title: Annual Drinking Water Quality Report Client: Westernport Water 

Comments: 
 

 
 Position Name Signature Date 

Prepared by: Environmental 
Scientist 

Bronwyn 
Puttyfoot  08/09/08 
[...]
Table 3-6 Trichloroacetic acid (mg/L)...................................................................... 12 
Table 3-7 Total THMs (mg/L) .................................................................................. 13 
Table 3-8 Dibromochloromethane (mg/L) ............................................................... 14 
Table 3-9 Bromoform (mg/L) ................................................................................... 15 
Table 3-10 Bromodichloromethane (mg/L)................................................................ 15 
Table 3-11 Chloroform (mg/L) ................................................................................... 17 
Table 3-12 Aluminium (mg/L) .................................................................................... 17 
Table 3-13 Turbidity (NTU)........................................................................................ 18 
Table 3-14 pH (pH units) ........................................................................................... 19 
Table 3-15 Antimony (mg/L)...................................................................................... 20 
Table 3-16 Cadmium (mg/L) ..................................................................................... 20 
Table 3-17 Copper (mg/L) ......................................................................................... 21 
Table 3-18 Iron (mg/L)............................................................................................... 21 
Table 3-19 Lead (mg/L)............................................................................................. 23 
Table 3-20 Nickel (mg/L) ........................................................................................... 23 
Table 3-21 Zinc (mg/L) .............................................................................................. 24 
Table 3-22 Manganese (mg/L) .................................................................................. 24 
Table 6-1 Table of complaints ................................................................................. 45 
 
 
 

 



Westernport Water 
DHS Annual Drinking Water Quality Report 2007/08  

CV211179-2008-001    1 
Final 
 

1 Introduction 

1.1 Westernport Water Overview 

The function of Westernport Water is to provide water, wastewater and gas services wherever 
economically, environmentally and socially practicable to properties and communities 
throughout its district.  

Westernport Water services approximately 15,000 properties on Phillip Island and an area of 
the mainland from The Gurdies to Archies Creek.  Individual towns that are provided with 
potable water include Bass, Grantville, Corinella, Kilcunda, Dalyston, San Remo, Woolamai 
Waters, Rhyll, Cowes and Ventnor.  A map of the service area is included in this report as 
Figure 1-1. 

1.2 Aims and Objectives of this Report 

The aim of this report is to provide all stakeholders, including the community, with water quality 
information compliant with Section 26 of the Safe Drinking Water Act, 2003 (Victoria).  The 
report covers issues relating to the quality of potable drinking water and the management of 
regulated water.  

Westernport Water is required to provide the Department of Human Services (DHS) with an 
annual report on the quality of drinking water supplied to its customers.   

1.3 Westernport Water Supply 

Westernport Water has a single water supply reservoir and water supply system.   

Water is primarily sourced from the Candowie Reservoir in the Bass Hills near Glen Forbes and 
treated at the Ian Bartlett Water Purification Plant (IBWPP).  Candowie Reservoir is an on-
stream storage on Tennant Creek. 

The treated water is then reticulated to communities through a single main supply line with a 
number of smaller offtakes servicing each of the residential communities within Westernport 
Water's district.  A plan of the distribution system is included in this report as Figure 1-2. 

The raw water quality in Candowie Reservoir is poor due to intensive farming activities and 
runoff from cleared land within the catchment area.  Before treatment, the raw water is high in 
nutrients and organics and has periodically shown to be high in manganese and iron.  Raw 
water quality is typical of water that is sourced from an unprotected catchment.  Following 
treatment, the potable water largely complies with the Australian Drinking Water Quality 
Guidelines (NHMRC, 2004).  

 



Westernport Water 
DHS Annual Drinking Water Quality Report 2007/08  

CV211179-2008-001    2 
Final 
 

Figure 1-1 Westernport Water Service Area 

 



Westernport Water 
DHS Annual Drinking Water Quality Report 2007/08  

CV211179-2008-001    3 
Final 
 

1.4 Other Water Sources 

Poor rainfall in recent years has lead to reduced water yield from the Tennant Creek catchment 
flowing into Candowie Reservoir and thus meant that other sources of water have been utilised.  
Water from these alternative sources is pumped to Candowie Reservoir for centralised storage 
and treatment at the IBWPP.  These alternative sources include bores, the Bass River and 
Lance Creek reservoir. 

1.4.1 Bores 

A number of groundwater bores are available to Westernport Water located at Grantville, 
Corinella and Candowie.  Continuous pumping at the Grantville bore occurred from 1st July 
2007 and ceased on 30th July 2007, 85 ML had been pumped from this bore to the Candowie 
Reservoir via the Grantville Pipeline.  Upon cessation of pumping the site was de-
commissioned, however the site can be re-activated for emergency drought relief. 

A pump test was performed at the deep production bore at the King Road WWTP between 13 
May 2008 and 13 June 2008.  During this period 30 ML was pumped into the Candowie 
Reservoir. 

Smaller bores at Corinella are listed in Table 1-1.  Deep bores are expected to provide 
approximately 1 ML/d and the shallow bores are expected to provide approximately 1 to 
1.5 ML/d.  The Corinella Pipeline has been constructed to link the bores in Corinella to the 
Grantville Pipeline.  The bores were not used during the 2007/08 reporting period, further 
pumping test are planned for 2008/09. 

Table 1-1 Corinella bores 

Location Bore Type Status 

1 x shallow Drilled 
King Rd Wastewater Treatment Plant (WWTP) 

1 x deep Drilled 

King Rd 500 m from WWTP 1 x shallow Drilled 

Cnr King Rd and Bass Hwy 1 x shallow Drilled 

Cemetery Rd 1 x shallow Drilled 

King Rd 1 km from WWTP 1 x deep in process 

Corinella Primary School 2 x shallow Proposed 

1.4.2 Bass River 

Westernport Water’s pump station located along the banks of the Bass River can transfer water 
via the Bass River Pipeline to Candowie Reservoir.  The two variable speed, centrifugal pumps 
began pumping on the 5th of July, 2007 and ceased on 31st October 2007.  During this period, 
659ML was pumped into the Candowie Reservoir. 

1.4.3 Lance Creek Reservoir 

Westernport Water is able to share the resources from the Lance Creek Reservoir located 
within the neighbouring Powlett River catchment.  This reservoir is South Gippsland Water’s 
asset.  However, the resource was not utilised during the 07/08 reporting period. 



Westernport Water 
DHS Annual Drinking Water Quality Report 2007/08  

CV211179-2008-001    4 
Final 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 1-2 Potable Water Supply Disinfection & Distribution System Schematic 

 



Westernport Water 
DHS Annual Drinking Water Quality Report 2007/08  

CV211179-2008-001    5 
Final 
 

2 Quality Management System 

Westernport Water operates a comprehensive water quality management system that complies 
with the Safe Drinking Water Act.  This system is designed to ensure that customers receive 
drinking water of acceptable quality at all times, and that public health is protected. 

2.1 Water Treatment 

Raw water from Candowie Reservoir is treated using a combination of flocculation, coagulation, 
dissolved air flotation, filtration and chemical dosing at the IBWPP.  The source water is 
predominantly high in nutrients, organics and has periodically been high in manganese and iron, 
by Australian Drinking Water Guidelines (ADWG).  However, this is typical of water that is 
sourced from an open and unprotected catchment. 

The IBWPP is located in the Bass Hills near Glen Forbes and was constructed in 1990 to 
improve drinking water quality.  This plant uses physical and chemical treatment to remove 
contaminants and improve the aesthetic quality of the water so that it complies with the ADWG, 
and is acceptable to consumers.  A summary of the processes used at IBWPP and within the 
reticulation system are shown in Table 2-1. 

Table 2-1 Water treatment processes 

Locality Treatment 
Process 

Added 
Substances 

Comments 

Oxidation potassium 
permanganate 

As required 

Taste and odour 
removal 

powdered activated 
carbon 

Continuous 

Coagulation / 
flocculation 

aluminium sulphate For removal of colour and turbidity 

Dissolved air 
flotation / filtration 

nil Removes flocculated particles  

pH correction caustic soda 
(sodium hydroxide) 

Required to raise pH to ~7.4 

Ian Bartlett Water 
Purification Plant 
(IBWPP) 

Disinfection chlorine gas Required to get chlorine residual to 
desired setpoint 

Disinfection sodium hypochlorite Booster chlorination stations used 
throughout the water supply system 
to retain an appropriate chlorine 
residual 

Various locations 
throughout the water 
supply system 

Ultra Violet 
Disinfection 

nil The UV system services a distinct  
water supply area on Phillip Island 

Disinfection of the water is achieved by the addition of chlorine gas after treatment at the 
IBWPP, with sufficient contact time to ensure appropriate disinfection.  Chlorine residual is 
maintained throughout the supply system via a network of booster chlorination stations.  



Westernport Water 
DHS Annual Drinking Water Quality Report 2007/08  

CV211179-2008-001    6 
Final 
 

The exception is the water supply to the Penguin Parade and Nobbies area of Phillip Island 
which uses UV disinfection. Westernport Water commissioned a UV disinfection unit to service 
this distinct area of Phillip Island in January 2001.  

The unit is an Australian Ultra Violet Services Pty Ltd model CA-848-NS.  The unit has 8 ultra 
violet lamps that operate at the germicidal waveband of 245 nm.  The maximum flowrate of the 
unit is 13 litres/sec. 

The UV unit is a on-going trial, installed as an alternative to chlorine at this extremity of 
Westernport Water’s water distribution system.  The intent of the trial was to address the taste 
and odour issues that are sometimes associated with chlorination throughout the reticulation 
system  

2.1.1 IBWPP Upgrade 

Historically, the IBWPP has been operated as a labour intensive site, with supervisory control 
and data acquisition, many switches, valves and pumps manually controlled.  An upgrade to the 
plant was completed in July 2007, including a SCADA system.  Chemical dose rates are now 
controlled more accurately and moderated to accommodate changes in raw water quality and 
flow rates.  Water quality trends and graphs of stored data are available so that process can be 
adjusted to optimise the treatment of the water.  The installation of the SCADA system has 
meant that remote access to the plant’s controls is now available, so that the plant can be 
monitored and response to faults conditions can also be made remotely, which saves time and 
improves plant performance. 

Turbidity meters have been installed on all of the individual filters within the plant and at the final 
treated water outlet.  A turbidity meter was also installed at the raw water inlet so that raw water 
turbidity changes can be detected. 

Variable speed drives were installed on two of the low lift pumps, giving the operators the ability 
to control output flows to suit supply requirements, water quality and process operation 
requirements. 

2.2 Issues 

2.2.1 Algae in Candowie Reservoir 

Candowie Reservoir occasionally experiences high algal counts and a range of species, 
therefore, physicochemical and biological conditions of the storage are monitored regularly.  
This assists Westernport Water to detect and control any potential algal blooms that may lessen 
the quality of the raw water.   

Low levels of the potentially toxic blue-green Microcystis aeruginosa were present between 
August and October, but only at shallow depths to one metre.  Microcosm Consulting 
determined that these colonies were old and had probably remained in the water column since 
last autumn, no new growth was detected.   

Constant oxygenation of the bottom waters prevented the development of conditions favourable 
to algal growth.  Over the recent drought period, Westernport Water primarily used the 
compressed air unit for de-stratification.  The WEARS de-stratification unit was recently serviced 
and is now used in conjunction with the compressed air unit as required for de-stratification.  
On-going monitoring suggested that no problems with blue-green species were anticipated for 
the summer period. 



Westernport Water 
DHS Annual Drinking Water Quality Report 2007/08  

CV211179-2008-001    7 
Final 
 

An increase from approximately 100 cells/mL in late February 2008 to 2,200 cells/mL in March 
of Anabaena solitaria was abundant at all depths.  Aphanizomenon gracile also bloomed during 
the same period.  As both species are listed as non-toxic, copper treatment of the reservoir was 
not required.   

A limited number of odour complaints were made during the 07/08 reporting period, suggesting 
that the algae growth within the reservoir did not cause many issues and that the treatment 
process was adequate. 

2.2.2 Water Supply 

A number of water supply issues were experienced in 07/08, including high iron and 
manganese in the source water, non-compliance with Trihalomethane (THM) limits and Stage 4 
water restrictions. 

High concentrations of iron and manganese in drinking water can become an aesthetic issue for 
customers, as opposed to a health issue and can cause staining of sanitary fittings and laundry.  
Potassium permanganate is used at the IBWPP to oxidise iron and manganese and allow its 
removal in the flocculation and filtration processes.   

In an effort to improve water quality, a strategy to address the high THM levels within the 
reticulation system was implemented in March 2008.  The combination of regular air scouring 
and powder activated carbon dosing at the IBWPP delivered improved performance of the 
system and reduction of THMs.  Air scouring of the reticulation system, especially in the 
problem areas identified by Westernport Water as Rhyll, Cowes, Ventnor, Grantville and Archies 
Creek, was performed where possible under drought conditions to rectify this non-compliance 
issue.  Powder activated carbon dosing now occurs daily at the IBWPP, whereas in the past 
powder activated carbon dosing was only required for the removal of taste and odour 
compounds as well as toxin and algal removal.  

Westernport Water entered into Stage 4 restrictions in November 2006, continuing into 2007.  
All discretionary use of water by Westernport Water was reduced with the introduction of Stage 
4 restrictions and then ceased as the water storage reached critical levels.  Stage 4 restrictions 
were lifted to Stage 2 in September 2007, after adequate rainfall and were in place for the 
remainder of the reporting period. 

2.2.3 Water Security 

Westernport Water has experienced the worst drought in over 100 years.  This has lead to a 
steady decline over the last year in Candowie Reservoir as shown in Figure 2-1. 



Westernport Water 
DHS Annual Drinking Water Quality Report 2007/08  

CV211179-2008-001    8 
Final 
 

0

500

1000

1500

2000

Ju
ly

Aug
us

t

Sep
tem

be
r

Octo
be

r

Nove
mbe

r

Dece
mbe

r

Ja
nu

ary

Feb
rua